
Part List and Hardware List

A

B

C

HW1

Screw: M6 x0.5 x30 mm

Allen key 4

Allen Bolt: M6x0.5x75 mm 

1X

1X

2X

2X

2X

PIECE DESCRIPTION PICTURE QUANTITY

400

CARE AND MAINTENANCE
Insert Care and Maintenance here

HW2 HW6

WARNING

CSH1

CSH2 Back Cushion

Seat Cushion

1X

Model# PAT- 7312
Product Dimensions: 50.39" W x 30.71" D x 29.53" H

 Frame back 

Frame Seat

 Frame leg - 1 

1X

1X

4X

PIECE DESCRIPTION QUANTITY

1X

PICTURE

HW5Screw: M6 x0.5 x90 mm

D Extra seat leg

HW3

HW4

Screw: M6 x0.5 x50 mm
Allen Bolt: M6x0.5x35 mm 

2X

2X

2X



NOIT NOITARA ARAPERP PERP
rp fo ylbmessa gninnigeb eroroffeBeB** ra strap lla erus e rus ekam ,tcudo kam ,tcudorp fo ylbmessa gninnigeb e kcap htiw strap erapmoC .t rapmoC .tnese neserp e rp era strap lla e .t.tsil st sil stnenettnonoc e c erarawdwdrah dna t rah dna tsil st sil stnenettnonoc e c egagakcap htiw strap e

*If any part is missing or damaged, do not attempt to assemble the product.
* Estimated Assembly Time : 10 minutes.
* Tools Requied for Assembly (included): Allen Key
* If you are having dificulty, our friendly Customer care team is always here to help. Please email customersupport@safavieh.com

1 2

Step 1 Step 2

Tighten screws  (HW3) with allen key (HW6) to attach Seat frame (B) and 
Extra seat leg (D).

Tighten bolt (HW5) with allen key (HW6) to attach Frame seat (B) and 
frame back (A) 

AA

B

B

D

HW5

HW5

HW5

HW5

HW5

HW6HW6

HW3

HW3



HW1

HW1

HW4

HW4

HW2

HW2

HW6

NOIT NOITARA ARAPERP PERP
rp fo ylbmessa gninnigeb eroroffeBeB** ra strap lla erus e rus ekam ,tcudo kam ,tcudorp fo ylbmessa gninnigeb e kcap htiw strap erapmoC .t rapmoC .tnese neserp e rp era strap lla e .t.tsil st sil stnenettnonoc e c erarawdwdrah dna t rah dna tsil st sil stnenettnonoc e c egagakcap htiw strap e

*If any part is missing or damaged, do not attempt to assemble the product.
* Estimated Assembly Time : 10 minutes.
* Tools Requied for Assembly (included): Allen Key
* If you are having dificulty, our friendly Customer care team is always here to help. Please email customersupport@safavieh.com

Adjust height for balance Adjust low for balance

3 4

.

Step 4

HW1,HW2
HW4

Step 3

AC

AA

AB

AC

Tighten screws (HW1) with allen key (HW6) to attach Frame seat (A) and 
leg  frame (C). 

Tighten screws (HW2) with allen key (HW6) to attach back frame (A) and 
leg  frame (C). 

Tighten Bolts (HW4) with allen key (HW6) to attach back frame (A) and 
leg  frame (C). 

 Adjust Pre-installed Levellers height for balance  
 



NOIT NOITARA ARAPERP PERP
rp fo ylbmessa gninnigeb eroroffeBeB** ra strap lla erus e rus ekam ,tcudo kam ,tcudorp fo ylbmessa gninnigeb e kcap htiw strap erapmoC .t rapmoC .tnese neserp e rp era strap lla e .t.tsil st sil stnenettnonoc e c erarawdwdrah dna t rah dna tsil st sil stnenettnonoc e c egagakcap htiw strap e

*If any part is missing or damaged, do not attempt to assemble the product.
* Estimated Assembly Time : 10 minutes.
* Tools Requied for Assembly (included): Allen Key
* If you are having dificulty, our friendly Customer care team is always here to help. Please email customersupport@safavieh.com

Attach Ensure all screws are fully locked into position.
Place Seat Cushion (CSH2), Back Cushion (CSH1) into the Chair.
The Chair is ready to be used.

5 6

.

Step 6Step 5

 

Caution: This Chair can only be used on a flat, level surface

CSH2

CSH2

CSH1

CSH1


